
QUO VADIS WATER QUALITY MANAGEMENT 
IN CENTRAL AND EASTERN EUROPE? 

Laszlo Somly6dy 
International Institute for Applied Systems Analysis 
Laxen burg, Austria 

RR-96-12 
September 1996 

Reprinted from Water Science Technology, 
Volume 30, No. 5, pp. 1- 14, 1994. 

INTERNATIONAL INSTITUTE FOR APPLIED SYSTEMS ANALYSIS 
Laxenburg, Austria 



Research Reports, which record research conducted at IIASA, are independently reviewed 
before publication. Views or opinions expressed herein do not necessarily represent those 
of the Institute, its National Member Organizations, or other organizations supporting the 
work. 

Reprinted with permission from Elsevier Science Ltd, The Boulevard, Langford Lane, 
[...]
range of expenditures is extremely broad depending on the policy formulation which indicates significant 
saving possibilities to be recognized in the practice of CEE countries. 

There are other cases when water uses and ambient water quality in a region are decoupled due to past water 
management policies (e.g. water of high quality was transferred from other resources). Under such 
conditions it is difficult to set goals, but in fact such situations clearly indicate that urgent actions are not 
needed and the priority is low. Thus, regionally variable standards and/or their scheduling are again 
important. 

The Role of Dilution and Inland Sea Problems 

The setting of water quality goals and priorities is difficult for river scharacterized by extreme dilution rates. 
For instance, more than 30% of the municipal WWTPs in the five CEE countries discharge into streams 
having a low flow less than 2 m3/s. The average BOD5 value is about 25 mg/I. One-fourth of these streams 
act as sewage canals. and any water uses are out of the question. While in the long run such a situation must 
not be accepted, the short-term policy dictated by scarce resources would often suggest no action (obviously 
depending on downstream water quality). 

About 10% of the WWTPs discharge to rivers of high dilution (> 100 m3/s) and relatively good quality 
(from the viewpoint of mass, the contribution of this cluster is higher). For such cases, uniform emission 
reduction, improper standard setting, and scheduling can lead to serious over-expenditures. For instance, the 
construction of an advanced wastewater treatment plant in Szeged (Hungary) with P and N removal would 
not improve the quality of the Tisza River(> 200 m3/s) by more than 5-15% depending on components 
considered (the present quality is characterized by DO = 6.3 mg/I, BOD5 = 4.7 mg/I, inorganic N = 3.8 mg/I 
and TP = 0.32 mg/I; 90% values in 1991 ). The high investment cost (around 60 million USO) is definitely 
not justified in the near future. 

Budapest is another example where a large portion of wastewaters enter the Danube without any treatment 
(the level of biological treatment is 20%). Such a setting is unacceptable but the real issue is the technology 
selection. The quality of the Danube downstream of the capital is similar to that of the Tisza (better for DO 
and somewhat worse for the three other components among which BOD is subject to fast improvement 
along the river due to self-purification). Depending on the technology choice (incorporating the upgrading of 
existing facilities and the construction of new ones ranging from chemically enhanced mechanical treatment 
to an advanced one with P and N removal, see later), the difference in water quality improvement is not 
more than I mg/I, 0.5 mg/I, and 0.1 mg/I for BOD5, TN, and TP, respectively. Such a difference is 
practically negligible from the viewpoint of local water quality concerns (including recreational usage and 
the protection of bank-filtered resources). However. investment cost~ are strikingly deviant from each other. 



Water quality management in Central and Eastern Europe II 

The difference is about a thousand million USO which is two to three times more than the cost of solving 
wastewater treatment in all the towns of the country. Thus, the policy choice and its scheduling are again 
crucial issues. 

The solution of large international problems of seas such as the Baltic or Black Sea requires the reduction of 
loads carried by rivers (as compared to concentration improvements), and thus dilution does not play a role. 
The resulting regional issue is rather different from local problems of individual countries that lead to 
differing priorities (difficult to define due to uncertainties in estimating the contribution of various upstream 
emissions to total emissions at the mouth) and primary components to be controlled (nutrients as contrasted 
to organic material, among which the marginal costof N removal is particularly high). 

Managing local and regional problems is a difficult and challenging task. In fact, under the present financial 
constrainL~. these tasks may not be handled simultaneously. The solution of local problems should have 
higher priority, followed by actions driven by regional concerns in the frame of a well-designed international 
setting. 

Cost-Effective Wastewater Treatment and Upi:radini: Methods 

The pre-condition of developing a regional least-cost water pollution control policy satisfying ambient water 
quality requirements is to have a sequence of well-proven technology alternatives with known cost~ and 
pollutant removal rates (expressed in terms of component~ mentioned before). 

Biological and chemical treatment (both incorporating mechanical units) have a history of about one 
hundred years. Many good experiences and traditions have been collected and developed, and lessons have 
been learned from failures. 

Cost-effectiveness in terms of BOD removal is essentially the same (2-3 lJSD/kg BOD for both methods). 
This is true regardless of whether the system applies high- or low-load activated sludge process or uses high 
or low dosage for chemical treatment corresponding to "primary precipitation" and "chemically enhanced 
mechanical (primary) treatment", respectively (see Henze and Odegaard, 1994, for details). The evaluation, 
however, should be done with care. since chemical treatment generally does not exceed 70% BOD removal. 
However, P (and heavy metal) removal is much higher than for biological treatment. At the same time, 
sludge production, area, energy, and chemical requirement~. as well as operational features, can be quite 
different. Biological treatment cannot be excluded if nitrification and denitrification are important, while 
chemical treatment has been driven primarily by phosphorus removal during the past two decades. The two 
basic methods relying upon different principles complement each other, and the future wastewater treatment 
likely will be based on the combination of the two (Hahn, 1990). 

The combination of the two methods leads to a number of benefits of high importance when handling 
multiple pollutant issues. Chemical dosage (even in low quantity) increases BOD, COD. and SS removal of 
the primary sedimentation tank (Morrissey and Harleman, 1990), and thus the biological unit can be d(iwn­
sized, or more nitrification can be achieved from the same volume. Chemical dosage also significantly 
increases the surface overflow rate (OFR) of the primary unit (practically doubles it). This again can lead to 

size reduction for new designs. The two features together (increase in BOD removal and OFR) make a 
chemically enhanced first stage particularly attractive to expand the capacity of existing, overloaded 
secondary biological treatment plants. Its extent can achieve 80-100%. which can be utilized according to 
capacity limits and extension possibilities of the final clarifier and sludge processing (see later). 

The cost-effectiveness of combined biological/chemical methods is significantly higher from a multiple 
pollutant viewpoint than that of the two methods individually, and there is an increased flexibility to achieve 
desired effluent quality levels (according to requirements of receiving waters). Moreover, the chemical 
upgrading of existing, overloaded secondary biological treatment plant~ and/or primary ones is far more 
cost-effective (including sludge treatment) than any other alternatives, even if we use BOD removal as a 
single measure. 



12 L. SOML YODY 

Thus for today, a large number of technology alternatives are well explored, together with sludge handling 
options (for removal rates and unit costs see Henze and Odegaard, 1994 ). They include mechanical, 
chemical, and biological treatment (and their different versions) and biological-chemical treatment with 
differing levels of N removal (including a partial one). The biological unit can be based on the activated 
sludge process (which is the present practice in the CEE region) or biofilm (which may become the common 
practice in the future). 

Therefore, the number of treatment alternatives can be rather large for a given situation, particularly if we 
also consider a combination of upgraded existing facilities and the construction of new ones (together with 
their scheduling). 

Multi-Stage Deyelopment 

Treatment plants are constructed in the West in one step, very quickly. This may not be possible in the CEE 
region if we consider plants corresponding to the EC requirements as final, long-term objectives. An 
additional attractive feature of the family of combined bi ological-chemical technologies is that they can be 
designed and built (or used for upgrading) in a phased, multi-stage fashion (see Somlyody, in press). 

The first step is a chemically enhanced mechanical (or primary precipitation) plant. This can be expanded 
later on as money becomes available to a chemical-biological plant (utilizing down-sizing possibilities). The 
final stage is the addition of denitrification in sensitive regions, which scheduling is justified by the high 
marginal cost of N removal (for details see Henze and Odegaard, 1994). 

The idea of staged project development is often used in water resources management. The purpose is to 
realize capacity extensions, meeting future needs while minimizing the present value of future expenditures. 
An engineering economics analysis can justify that phased upgrading or construction can significantly 
increase average BOD. TP, and TN cost-effectiveness (for the life-time of the project) within realistic ranges 
of the life-time, interest rate, and inflation rate, respectively (see Somlyody, in press). Moreover, the starting 
investment cost requirement currently the primary limiting factor, is also significantly reduced. 

An Example for Cost-Effeqive Low Dosage Chemical Upgrading 

The North Budapest Wastewater Treatment Plant is a traditional activated sludge plant with a 140,000 m3/d 
design capacity (grit removal , primary clarifier, aeration basin, final clarifier, sludge dewatering, and landfill 
disposal). 

To test the applicability of low dosage chemical upgrading, a three-week full-scale test was pe1formed 
adding 30 mg/I FeCIS04 prior to the primary clarifier and one of the two operating trains was overloaded by 
more than 60% (see Murcott et al. , in press). Effluent water quality remained unchanged (e.g.COD = 75 
mg/I) except for TP and Cr which improved significantly (TP = 2 mg/I) . Under the same compressor 
operation as earlier, the oxygen level increased considerably in the experimental aeration tank. There was no 
detectable change in the sludge production and pH values. The amount of FeCIS04 used for sludge 
dewatering could be reduced, indicating that chemical usage within the plant can be further optimized. 

The investment cost of the implementation leading to a reliable interim technology for treating 220-250,000 
m3/d wastewater (including additional dewatering facilities) is not more than a couple of million USP. This 
should be contrasted to several hundred million USP requirement for a plant corresponding to EC directives 
(the cost estimate of a recent design for 460,000 m3/d average future flow - a hardly predictable value at 
present - with P and N removal and anaerobic digestion was above a thousand million USDl. 

The example shows that modest investments can lead to significan tenvironmental benefits and that the 
clever utilization of existing facilities is an important element of doveloping multi-stage water quality 
control policy programs corresponding to gradually tightened standards (eventually approaching those of the 
EC). 



Water quality management in Central and Eastern Europe 13 

IMPLEMENTATION CHALLENGES 

In the West, many experiences have been gained in water quality management in the course of the past 20-
30 years. A significant portion of them are very useful for the CEE region. However, it is unlikely that an 
imitation of Western environmental policies can lead to a success due to outlined political, institutional, 
economic, and social conditions that deviate strongly from those of the West a couple of decades ago. In 
other words, a short-term strategy based on uniformity (incorporating standards, emission reductions, 
financing, enforcement, etc.) is likely to fail. It is believed, thus, that the only choice is a non-uniform 
policy, the major elements of which are upgrading of the existing facilities , cost-effectiveness, the 
application of a river basin approach, regionally variable standards, proper technology selections, and 
phased investments, all depending on site-specific conditions. 

The implementation of such a strategy is difficult, and admittedly it is not yet known to what extent it can be 
done, particularly under the present and sometime is rather confusing institutional settings (see earlier). It is 
relatively straightforward to offer a number of wastewater treatment methods and cost-effective alternatives, 
but the impact on technology choice in practice is a much more difficult issue. It requires. among other 
things, solid technology transfer and demonstration projects, the preservation of good traditions and the 
foundation of new ones. and the development of (new) local expertises and water industries. Also, it 
necessitates the setting of regionally varying standards (effluent, ambient, or a combination), which tighten 
over the transition period (so that eventually they become uniform) thus opening avenues for selecting 
technologies according to principles outlined earlier. Stemming from phased development, legislation and 
enforcement should be characterized by flexibility and rigidity , respectively (i.e. gradually tightened 
standards should be enforced strictly) which in itself seems to be contradictory. 

Financing also raises a number of questions, and the situation strongly deviates from that of a centrally­
planned economy (see Kindler, 1994, for further details on issues of implementation). As long as 
municipalities can pay for the technology selected (even if it is a showcase treatment plant), there are no 
problems. However, this is seldom the case : subsidies or loans from environmental (or water) funds are 
unavoidably needed (in some countries state subsidies unfortunately still exist). Under such conditions it 
does matter for which technologies these subsidies are used, how many treatment plants can be upgraded 
and constructed in a country, and whether the plant5 are really becoming self-sufficient on the income from 
sewage charges (and pollution fines, depending on the actual system of economic instruments). Financing 
schemes should be developed in such a way that they strongly enforce the realization of feasible strategies 
and regional river basin policies. 

All this means that the consequences of economic transition should be reflected by the totality of legislation 
and associated institutions. We face a long and difficult process which requires much innovative thinking. 
The challengeis high. There is no guarantee that the end will be a success, but otherways offer much less 
hope. 

CONCLUSIONS 

CEE countries are going through unique political, economic, and social changes associated with the heritage 
of serious pollution problems from the past. The solution to these problems requires tremendous cost~ which 
are not in harmony with resources available (the per capita GDP is one-fifth to one-tenth of developed 
Western European countries and present trends are still negative). Environmental and water quality 
management face a much longer transition period (2-3 decades) than generally believed. 

Under the present conditions the imitation of Western environmental policies is likely to fail. The suggested 
strategy here is based on careful priority setting, cost-effectiveness. and least-cost actions in the short run, 